Effective from March 20XX

Adult and Special Groups Vaccination Schedule

Eligible groups	Diseases covered	Vaccine	Administration	Additional information
All people All people born after 1966 who have not recieved 2 MMR vaccines or who are not immune	Measles, mumps, rubella (MMR)	M-M-R [®] II Priorix [®]	0.5 ml SC 0.5 ml IMI	Give two MMR vaccines at least 28 days apart
All people at 65 years of age	Diphtheria, tetanus, pertussis	Boostrix [®] , Adacel [®]	0.5 ml IMI	Self funded - If not given in the last 10 years
Indigenous people Indigenous people 15 years of age and over	Pneumococcal	Pneumovax23 [®]	0.5ml IMI	See NT pneumococcal vaccination and revaccination guidelines
	Influenza	Fluarix [®] Tetra	0.5ml IMI	Annually
Indigenous people 20 years to 50 years if not previously vaccinated or who do not have immunity through natural infection.	Hepatitis B	Engerix [®] -B adult or H-B-Vax [®] II	1ml IMI	0, 1 and 6 month schedule
Non-Indigenous Non-Indigenous people 65 years of age and over	Pneumococcal	Pneumovax23 [®]	0.5ml IMI	See NT pneumococcal vaccination and revaccination guidelines
	Influenza	Fluarix [®] Tetra	0.5ml IMI	Annually
Pregnancy related Pregnant women (every pregnancy)	Influenza Diphtheria, tetanus, pertussis	Fluarix [®] Tetra Boostrix [®]	0.5ml IMI 0.5ml IMI	Any stage of pregnancy From the 28th week of pregnancy
Fathers and carers in the same household of infants under 7 months	Diphtheria, tetanus, pertussis	Boostrix [®]	0.5ml IMI	From the 28th week of the mother's pregnancy, if no dTpa vaccine in the last 10 years
People with chronic medical conditions All people 6 months of age and over with chronic medical conditions Other vaccines may be required, see Australian Immunisation Handbook (AIH) for specific conditions.	Pneumococcal	Pneumovax 23 [®] (Prevenar13 [®] - high risk)	0.5ml IMI	See NT pneumococcal vaccination and revaccination guidelines
	Influenza	Flu Quadri ™ Junior (<3 years)	0.25ml IMI	Annually
		Fluarix [®] Tetra (≥3 years)	0.5ml IMI	
Household and sexual contacts of people with Hepatitis B Hepatitis B vaccine is also recommended for other groups see AIH for details.	Hepatitis B	Engerix [®] -B adult or H-B-Vax [®] II	1ml IMI	0, 1 and 6 month schedule

More Information: •

- NT Immunisation Register Top End 8922 8315
- Australian Immunisation Handbook (AIH)

